

SYNERGY METALS PVT. LTD

COMPRESSIVE TEST REPORT

DATE :	08/30/2023	CURRENT FORCE (TON)	1.0
TIME :	15:19:24	FAILUR FORCE (TON)	1.0
ITEM NAME :	WALKWAY 2250 MM	DEFLECTION IN ;MM	19.8



ZOOM
IN

ZOOM
OUT

ZOOM
RESET

FAILURE MODE

DEFLECTION 19.8MM AFTER 1TON LOAD

TESTING STAFF